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Sample details as supplied by customer
Customer: Fujian Jumbo New Material Corporation Limited Customer's Ref. No.: --

Address: Industrial Zone, Changshan Overseas Chinese Economic Development Zone, Zhangzhou, Fujia/ %ﬁ

Job Title: Chemical Testing of Jumbo Gypsum Block &
Contract No.: -- Location of Works: - \/

Sample Description: -- \®

Sample Identification No.: -- Date Sampl@

Test results O
Date Received : 14-08-2017 }'sd: 28-08-2017 to 29-08-2017
\J
Chemical Analysis Results
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pH Value

[In-House Method Based on Geospec 3:2001, C1.9;{%E at22 ¢ 87
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End of Repor ¢ Senior Manager
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